MODEL 21755X68A REPAIR PARTS

FRAME ASSY. | 2 ~

REF. LEVER ONLY
ON LEVER HEIGHT| REF. BELT ONLY
ADJUST UNITS ON
SELF-PROPELLED
UNITS

KEY
NO. PART NO. DESCRIPTION

10 ENGINE See Engine Manual

12 710265 Screw, 3/8-16x1.00

14 2125 Key, Woodruff #505

50 71877 Blade 21"

51 671058 Adapter, Blade

&3 710210 Washer, Bellville

54 710207 Flatwasher .406x.812x.06
55 710163 Screw, 3/8-24x1.50

80 71763-860 Assy., Frame

80-20 71096 Bracket, RH Handle

80-30 671097 Bracket, LH Handle

80-35 710204 Nut, 5/16-18 Hexwdfllk Whiz
80-40 71575 Assy, Quadrant

600 43640 Deflector, Rear

601 710271 Screw, 10-16x.50 Tap.

610 71409 Door, Rear

611 71410 Spacer, RR Door

612 710273 Screw, 10-16x.50

613 340822 Rod, Pivot Rear Door

614 710285 Cap, Push On

615 340823 Spring, Torsion

701 710291 Hair Pin

742 642189 Stop, Rope 341207A

710648




MODEL 21755X68A REPAIR PARTS

KEY# 731 USED ONLY WITH STEEL
DRIVE LEVER OPTION.

0
72lO 21

341193A

KEY

NO. PART NO. DESCRIPTION

480 672126 Cable Stop

481 - Not used on this unit
490 672143 Throttle Control

491 710178 Screw, 1/4-20x2.00
492 - Not used on this unit
493 - Not used on this unit
494 12425 Clamp, Throttle

495 710275 Screw, 10-32x.62 Tap.
500 672178 Cable, Drive

501 710272 Screw, #10x1.25 Tap.
510 671372 Cable Tie

700 71137-846 Lower Handle

710 671581-846 Upper Handle

711 710175 Carriage Bolt, 5/16-18x2.00
712 671294 Wing Knob 5/16-18 w/nut
720 43651-860 Lever, Engine Stop
721 643628 Bracket, Stop Lever
730 643722 Lever, Drive Control
731 - Not used on this unit
732 710286 Cap, Retainer w/cover
740 643956 Rope Guide 1/4-20
741 710203 Nut, 1/4-20 Hexnyl

710648




MODEL 21755X68A REPAIR PARTS
620

NOTE

TN
KEY# 80-2 IS WELDED TO UNDER REF. BLADE (%) (0
SIDE OF FRAME. KEY# 60 USED w/ ADAPTER —| o
REVERSIBLE BLADE OPTION :;L
ONLY. ' 60 \'D
PART W/MULCH
OPTION ONLY
= .. S 202 258 @
~
\F\’ EF. KEY# 80-2
: 80
252
K‘\

PARTS W/SIDE DISCHARGE
OPTION ONLY

341333A

710648




MODEL 21755X68A

710648

KEY
NO.
80
80-2
180
181
182
183
200
201
202
203
210
211
212
213
230
231
232
233
234
235
240
241
250
251
252
253
254
255
256
257
258
260
261

270
271
275
276
280
281
282
283
284
285
286
287
300
301
302
303

590
592
593
594
620

PART NO.
71763-860

71152-860
71167
43731
710270
672042
643649
671411
643788
672172-860
71482
710174
710205
71481
710274
71480
43844
710327
710205
710270
643616
671293
710274
671297
643629
671904
671903
710190
710254
20864
43770-860
71239-860
710273
671923
13424
671925
710264
43271-860
710292
71576
710337
71246-860
71245-860
710259
710133
643618
643617
710252
710140
673615

DESCRIPTION
Frame Assy.
Not a serviceable part
Assy, Crossbar Front
Clip, Retainer Front Axle
Bushing, Front Housing
Screw, 1/4-14x.50 Tap.
Transmission, 21 3N1
Shield, Axle
Support, Axle w/bearing
Bearing, Lifter
Asst, Crossbar RR 21"
Retainer, Bearing
Screw, 1/4-20x.63 Tap.
Nut, 5/16-18 Wdifllk
Support, Spring
Screw 1/4-20x.63 Tap.
Bushing, Spring Supt.
Spacer, .508x.712x.563
Compression Spring .37x1.00
Nut, 5/16-18 Wdflik
Screw 1/4-14x.50 Tap.
Dustcover 8" Wheel
Spring, Lever
Screw, 1/4-20x.63 Tap.
Knob, Height Adjust
Pin, Drive
Gear, Pinion RH
Gear, Pinion LH
Belt, 3L
Washer, Flat .502 x .99
Ring, Ret E :
Cover, Lower Belt Guard
Cover, Front Belt Guard
Screw, 10-16x.50
Pulley, 2L
Kit, Roll Pin
Bracket , Trans Cable
Screw, 1/4-20x .50
Assy, Lifter Link
Hair Pin
Clevis Pin Lift Spring Suppt.
Spring, Extension
Cover, Rear Transmission
Cover, Lower Transmission
Rivet, Pop
Screw, 1/4x.50
Tire & Rim 8x2.0
Wheel, Drive
Flatwasher .382x1.0x.03
Nut, 3/8-16 Mack
Hubcap, 8" Wheel
not used on this unit
not used on this unit
not used on this unit
not used on this unit
not used on this unit

REPAIR PARTS




MODEL 21755X68A REPAIR PARTS

KEY
825 NO. PART NO. DESCRIPTION
g 800 - Not a serviceable part

, 801 - Not used on this unit o~
802 318010 Decal, TUV GS i
805 340820 Decal, Height Adjust Lo
806 - Not used on this unit ~—
810 710646 Decal, "Delverde”
812 - Not used on this unit

813 - Not used on this unit
814 710647 Decal, Power Propelled
815 - Not used on this unit
816 402701 Decal, Caution Deck RH Cut Hand
818 - Not used on this unit
x 820 339151 Decal, Caution Export
822 339404 Decal, Stop Handle

Decal, Drive Lever

336279
- Not used on this unit

N

341330A
830
KEY
NO. PART NO. DESCRIPTION
931 43666 Assy, Bag Frame
933 71692 Frame, Catcher
934 71699 Catcher, Bag Cloth
326165A

710648




